

Submitted to:



April 14th, 2016



Project #: 0721473-22 Lab #: 2016-1001, 2016-1002

Date: 4/14/2016

Ambient Bamboo Floors 8125 Stayton Dr. Unit C Jessup, MD 20794 (301) 498-0234

Two (2) samples of flooring was submitted to this laboratory for Janka ball hardness testing by Ambient Bamboo. Test, associated standard, and results are listed in the table below.

| Janka Ball Hardness - ASTM D1037 | | | |
|----------------------------------|-------------------------|-------------------------|---------------|
| Sample ID | Test 1 (lbf) Face | Test 2 (lbf) Face | Average (lbf) |
| Strand Bamboo Solid 9/16" | 5,342 | 4,328 | 4,835 |
| Strand Eucalyptus Solid 9/16" | 4,879 | 5,300 | 5,090 |

This report has been produced for the exclusive use of Ambient Bamboo, and may not be reproduced except in its entirety, and only with the expressed, written approval of Benchmark International (BMI). No one other than BMI's client shall be entitled to rely upon this report or the information contained herein; any such unauthorized reliance on or use of this report will be at the third party's sole risk.

Services performed for this project have been conducted with a level of care and skill ordinarily exercised by members of the profession currently practicing in this area under similar conditions and restraints. No warranty, expressed or implied, is made.

Respectfully Submitted, Benchmark International

Travis R. Snapp President & Founder

//